



Бүтээгдэхүүн: 512 кг 65% Магнетит



SGS IMME MONGOLIA LLC

INSPECTION REPORT

Company : Mongolrostsevetment LLC

Location: Bor undur

Date: 2024.9.4

Sample No.		Product weight	H ₂ O	Fe	S	Al ₂ O ₃	SiO ₂	TiO ₂	P	Number of Car.
		ton	%	%	%	%	%	%	%	pcs
Lot13	1	3,300.04	8.09	65.03	0.06	0.44	3.08	0.04	<0.01	50
Average result*		3,300.04	8.09	65.03	0.06	0.44	3.08	0.04	-	50

NOTE: *Average result of all analytes is for summary of product weight
 This result format of the inspection sample only for DMP's internal use only

Signature:

SGS-IMME Mongolia LLC